1/2-20”, 3/8-24”,
5/16 x 18” taps are
required for
installation.

VERSION 1.3

also required. : tinspect contents
.beginni_ng*
h a l d e ,l m a ® installation
AIR SUSPENSION SYSTEMS
2686 Highway 92 - 0skaloosa, IA 52571
phone: 641.673.5396
www.kelderman.com

2019+ RAM 2300/3300
Front 3” Lift Kit
Installation Instructions

~—)




1. If you do not have a lift, jack the truck up at the front axle and place jack stands

under the front of the frame just behind the radiator. Remove the wheels and remove
the shocks. Lower the jack down so the tension is off the coil springs and remove the
springs. Unfasten the steering arm from the pitman arm and unbolt the track bar from

the track bar mount.




2. Locate the provided rear radius arm mounts (Part # 6050DS and 6051PS). They
fasten into the OEM radius arm brackets. Two 17/32” holes need to be drilled into each
side of the truck. Use the template provided at the end of the instructions. The follow-
ing page shows bolts and orientation. Remove the rear radius arm bolts, back out the
crossmember bolts and install the mounting brackets. Torque the 1/2 x 1 1/2” bolts to
85 ft./Ibs. Use the factory radius arm bolt in the top hole and use the crossmember
bolts to attach the front of the radius arm drops. Use the M18 x 140 bolt to connect the
radius arm to the mount. Torque the M18 bolts to 150 ft./Ibs. and the 14mm cross-
member bolts to 130 ft./Ibs..




ITEM NO.|PART NUMBER DESCRIFTION QTY.
Weldments
10005140 Weldment - 3" Kit Control Arm Dvop (DS 1
Hardware
2 1 2007 Bolt - 1f2-20 XK 1 1/ Ge Yl 2
3 12443 Bolt - 5/8"-18 X 8.5" - Gr.B 2
4 13024 1/2° Fat Washer 4
5 13024 Washer - 5/8" Flat SAE Washer 4
& 13124 Lock Nut - 1/2°-20 Gr. 8 2
7 13126 Lock Mut - 5/8 - 18 Gr. -8Y1 2
B 13892 Washer - M18 Flal Washer 2
9 13740 Hex Balt - MI18-2.5mm x 1 30mm - Class 10.9 1
10 14041 Top Lock Mut: M18-2.5 Class 10-2 1

~,
7 )
A
~
o ../....Im& & =] Ml T
aaTl BPECS:
PRCUECT N
|f/_ UMLESS coceer o Assmmiby -
ﬂ / AT :nr_nE e
) 9+ Rawn 2500/2500 - Contrel A Fron! - 3 ineh Ll
WENN g D wam sosann | EROROSD e (e gyt
PRAC DaMA 5 | /AT L
ey | oo | Cusceomcemon | Og| oan Do 4 3 e ay op Andenon e &/30/200 | ket | SHEET ) OF 1




3. Locate the upper bag mounts (Part # 6049DS and 6050PS) and upper reservoir
mounts (Part # 4545DS and PS). If your truck is running monotube shocks you will not
use the upper reservoir mounts. There are two holes in the upper coil spring bucket.
The rear hole is big enough for a 3/8” bolt. Hold the upper bag mount in place, line up
the rear hole and mark the other hole. Pull the upper bag mount, center punch the
mark and drill to 13/32”. There are also two holes that need to be drilled and tapped
into the side of the frame. Use a 21/64” drill bit to drill into the side of the frame and tap
the hole with a 3/8-24 tap. If using the reservoir mounts, slide them in between the up-
per spring bucket and upper air bag mount. Fasten the assembly in place with the two
3/8 x 1 1/2” bolts on top and two 3/8 x 1 1/2” in the frame. Torque the bolts to 35 ft./Ibs.

Drill and tap these two holes in the side of the frame



The remote reservoir shock mount fastens in between
the upper coil bucket and upper bag mount



4. Locate lower bag mounts (Part #5178 DS and 6013PS), the air bags (Part # F5323)
and the adjustable track bar (Part #/ CON 214203). Remove the factory track bar.
Fasten the air bag to the lower air bag mount with the 1/2 x 3 3/4” bolt. Do not torque
yet. The air bag will need to be turned to line up with the upper air bag mounts. Find
the holes in the bottom of the spring bucket. The hole towards the rear of the truck will
be tapped to 1/2-20".

5. Once that hole is tapped, drop the lower bag mount in & fasten with the 1/2 x 1” bolt.
Locate the 3/8” hole in the side of the air bag mount. Drill a 21/64” into the lower spring
perch, using the 3/8” hole guide. Tap this hole to 3/8-24”. Once this is done insert the
3/8 x 1 1/2” bolt and torque both bolts to 35 ft./Ibs. The passenger side also uses the
pan hard bar to hold the lower bag in place, so insert the new panhard bar into the
pass side axle mount and then fasten the assembly together with the OEM lower pan
hard bar mount. Insert the drivers side of the new panhard bar into the mount and
tighten the OEM bolts on both ends to 175 ft./Ibs. The drivers side uses the 5/8 x 1 1/2”
bolt on the front to hold the lower bag mount.

Passenger side Drivers side

5/8 x 1 1/2” bolt on
drivers side

Drill and tap



Adjustable
track bar
installed

6. Fasten the air bags into the upper air bag mounts. Use the 3/4” and 1/2” nuts and
lock washers on the top and the 1/2 x 3 1/2” bolt on the bottom (with flat washer and
lock washer). Tighten all the nuts and bolts to 35 ft./Ibs.

7. Locate the air fitting and install into the air port on top of the bag. Tighten finger tight
and then one complete turn after that.




8. Locate the brake line stand off bracket (Part# 5178). It is a 1” square with holes in
it. Install it between the brake line mounting bracket and the axle. This will prevent the
brake line from rubbing on the lower air bag mount.

9. Locate the lower shock mounts (Part # 18378). They fasten into the lower OEM
shock mounts with the factory shock bolt.

A down hand weld is also required to add additional strength to the shock mount. Use
proper safety gear and electronics protection when welding.

(i

Weld here

)

o
e
©
©

AN




10. Locate the shocks (Part #10003380)Fasten the lower end of the shock into the
shock mount with the 9/16 x 5 1/2” bolt and slide the round end of the mount in the fac-
tory shock location on the axle. Torque this bolt to 125 ft./Ibs. Locate the rubber bush-
ings and steel cups. Place a cup (dish side up) on the shock and then slide a bushing
(large ring up) over the shock and slide into the factory shock mount.

10



11. Place a bushing over the shock shaft so the large ring is down. Install the washer
dish down. Thread on the lock nut until it bottoms out. Fasten the remote reservoirs to
mounts. If using Fox brand shocks, use the hose clamps. If using the Kelderman
shocks, use the billet clamps.

Large ring goes into factory
shock mounting hole

Small ring goes towards the
steel dished washer




12. Locate the steering stabilizer kit. Locate the center K bracket (Part # 18393) and
spacer (Part # 18399). Remove the center two bolts off the differential cover.

Remove the OEM factory steering shock and stabilizer bracket off the bottom of the
axle. Only the bolts will be re-used. Place the center K bracket on the front of the axle.
Use the M10 and M8 bolts to attach the top of the bracket to the axle and over the diff
cover. If using the stock diff cover, make sure to place the spacer between the diff
cover and bracket. Locate the OEM bolts that held the factory steering shock in place
and use those bolts to attach the K bracket to the bottom of the axle. Torque all the
bolts to 20 ft./Ibs.

M10 x1.25 x 40 M8 x1.25 x 40




13. Locate the center plate (Part # 20227), stabilizer shocks (Part # 10003382) and
outer shock mounts (Part # 1840PS and 18389/18409DS). The driver side outer shock
mounts fasten to the tie rod with the OEM bolt and the1/2 x 2 1/2” bolt.

The passenger side outer shock mount attaches to the tie rod with the OEM bolts that
held the OEM shock bracket in place.

Locate the shocks and tie plate.
Use the 1/2 x 2 1/2” bolts to
fasten the body end of the
shocks to the K bracket. The tie
plate goes on top. The shaft end
of the shocks attach to the outer
shock mounts with the 1/2 x 2
1/2 shocks.

13



Completed Stabilizer Assembly Shown




14. Locate the sway bar drops (Part # 18336DS and 18314PS). Fasten in place with
the factory bolts on the top and fasten the sway bar to the sway bar drop with the 7/16
x 1 1/2” bolts. Torque to 50 ft./Ibs.




Installed Sway Bar Drops Shown




15. Locate the optional ride height sensor, ball stud and linkage. The sensor will mount
to the side of the frame. The inner fender liner will need to be trimmed at the bottom
inside where it is close to the frame. Place the sensor against the frame with the
mounting holes straight up and down. Mark the holes in the sensor to locate where to
drill the holes. Use a 13/64” drill bit to drill the holes. Use a 1/4-20 tap to thread the
holes. Mount the sensor to the frame with the 1/4 x 1” bolts. Adjust the linkage to 10”.
Locate the ball stud. It will thread into the control arm (factory and Kelderman). Use
the 17/64” drill bit to drill the hole. Thread the ball stud into the hole. Remove the clip
on the end of the linkage and attach the linkage to the sensor and control arm.
Re-install the clip and the linkage install is complete.




16. When programing the control system, the front air bag needs to run at a ride height
of 7 1/2 - 8 1/2.” When measuring the air bag, measure between the mounting brack-
ets.

17. Move the truck in and out of the shop in order to get an idea of adjustment required
for straightening the steering wheel. Use the adjustment on the drag link to set the
wheel straight and conduct a test drive. If the truck pulls to one side or the other, a
caster adjustment should be made. Take the truck to an alignment shop and get an
alignment.

18. Once the suspension has 300 miles on it, re-torque all the bolts. Check the bolts at
regular service (oil change) intervals after that.

Ride height of air bag is between 7 1/2-8 1/2.”
Measure as shown below.




Z 40 | 133HS [ nanm PLoz/pi/LL 3170 uesuapsiud uwenr A8 HOSID)

T 90 giacn

SRRl
e . £2050001 = 4

S._guc_n.!ots_o!-ou.g\gﬂ.o-QW-s
19308

W Y2UL € - UK WY JORUOD - Y104

$D3dS UYW|

v roime

NOILABDS30 FONYHD

ND3

sq| -..b.!s!u:a.n.un(_ 00131 _u:;(!uiua.o:g_ v

g b
v : e
R

| a1.2/1 - dwojd doo] Buidwog-UoHDIGIA - PAsOYDIng ¥9208

< £CES duo|sany £2E5-21008 €l
SR Pasypboind
4 HO-PUD|S |9%00ig aul a830ig - ¥/ 1 - 3|0|d 84150001 el
S{0d
1 doiq Jog Aoms (Sd) 15681 !
1 douq 109 Aoms (sa) 05681 ]|
S|USWUPISM

e (5] doiq uuy [04U0D I £ - Aqluiassy 25090001 6
T [sd) doiq wiy |onuoD 1y £ - Aguusssy 15090001 8
i I B 10jd Bog 1addn - Aquuassy 05090001 l
3 ﬂ\ F _‘wmm _.,u.‘l.\._i AQuusssy LD ) 9
UL _‘\‘ il wwl:.w_&a_ Alquiassy G
e T _.H.um_ ~.m,,$..w_ x.ﬁE;JE b

Pqo)s Buuaa)g
_4.. 1001 LOIDDOOY ,A\:‘:\_.‘, X0 - AQLUaSSy
e ER

NOI4I¥DS30

AFAWNN 13V

ON WLl

ICON pan hard bar 214203 not pictured

19



£ A0 T 133N |-

e RISERLIL 1% wanesmiacs aey 0 HomE

MR T TV

] R

14 - sy saary (01 SEHST WY 410T |

SPHN T - P Wiy’ PR - i e

i = i, drmprckdy | _.__”_B et

dooig jnd

a W
A
Ry ™

L]

T L
ey
-]

paduing 1y

WELE |E

[sporcl 1E]

a L
aabo .
o [-]

: ]
LCH
o PHEE £1]
o
.G re
[1°- i [] ]
o - - 5 p
i .uu.
JUBISH 2piy uDWiapay
i .ﬂml—l_ e — —
- [-praT IE]
&) a2 (=) L00G S
Sdg ” .ﬂw_ [2/15]
o7
o e . ‘o )
1= .4
' )
b : o p o
D l-rr o

20



Monday, June 7, 2021 9:24:54 AM

100046391

3" Control Arm Drop Bracket Drill Template - DS

~Drill Holes
- ._ H.___‘wm_.;xff

ﬁ .mu ’ _ EEEEE l...& 1:2 ”_.......B._ul._._.n_nla._ﬂ:rl

..E....wu. ARTL SPECS: Mgl <nol ipecBad

UMLESS miceetor Flaie - 7go - 00 &F5 Dl Jig

XKX §.0I0 want e | OG0SIY

: |
L o
T LT
X3 000 201 ¥+ Ram 2500/2500 - Contrel Arm Fron! - 3 inch LR
LEKE 8000 LS
. i e
i B R

A= ClakriCl DESCIEPTION o | D Dag. 3 ¥ i Y- oy Andenan DATE i 23,/2021

e il |
e




Monday, June 7, 2021 9:24:54 AM 10008391

3" Control Arm Drop Bracket Drill Template - PS

_~Dirill Holes
PS V7132~

& -] A __.h.:n_ﬂ..ﬁu?l..L 12 __...._...__..._.bl...._wll__.._i:-r

PR ik, |MATLSPECS: Makeial <nol specieds |
LB Coceeior Piaie - 7go - 06 &F3 Dall Jig
WA
S0 IR PRARCE. | e ses
..u..m.._un_%u_“_n_ 2018+ Bgem 2500/ 2500 - Coniral Arm Front - 3 inch LR
EEEE §0I0 Faisisekin 1 OOAIN] e 0 g R T
PR DU | /AT e

B | B ClaknGE DESCEPTION i BT Dag. ¢ ¥ s BT ey Andemon Date 220 s s | SHEET 2 OF 3




Commercial Product Warranty, Disclaimers and Warnings
Kelderman techs are available at 641-673-0468 M-F 7:00-4:00 CST

Kelderman Air Suspension Systems offer a 3 year/ 100,000 mile Limited Warranty, parts and labor, to the original retail
purchaser who owns the vehicle on which the unit was installed, for defects in materials and workmanship related to the
fabricated parts. Non fabricated parts such as air bags, air compressors, gauges, solenoid kits, and electronic or mechanical air
tide control systems are covered for | year/ 50,000 miles for parts and labor. In cases where ride control systems manufactured
by The Air Lift Company or Hadley Products are provided, the ride control warranty in this document will not apply. Instead, the
warranty will be that of Hadley and Air Lift.

Kelderman Air Suspension Systems must be contacted for warranty authorization before any diagnostic work of repairs are
performed. At that time, Kelderman will provide diagnostic assistance and authorization for the repairs if warrantable. Any
unauthorized diagnostic work performed before contacting Kelderman will not be covered under the warranty program if deemed
unteasonable.

Kelderman Air Suspension System does not warrant any product for finish, alterations, modifications and/or installation different
from Kelderman's instructions. Alterations / modifications to the final produet include, but are not limited to powder coating,
plating, and/or welding which will void the warranty. Some damage may occur to the finish of the parts during shipping. This is
considered normal and is not covered under warranty.

Kelderman tries to ensure that the suspension parts fit the vehicles they were designed for, but due to unknown vehicle
manufacturer’s production changes and/or inconsistencies by the vehicle manufacture, Kelderman cannot be responsible for
100% fitment.

Kelderman's obligation under this warranty is limited to the replacement of the defective parts only. Freight charges, incidental
or consequential damages are expressly excluded from this warranty. Kelderman is not responsible for damages andfor warranty
of other vehicle parts related or non-related to the installed Kelderman Air Suspension System. This warranty is expressly in lieu
of all other warranties expressed or implied. This warranty shall not apply to any product that has been subject to accident,
negligence, alteration, abuse or misuse as determined by Kelderman.

Kelderman Air Suspension Systems are designed to be installed, and run at the recommended ride heights provided by
Kelderman. All warranties will become void if Kelderman systems are run outside the recommended ride heights, or if the
systems are combined/substiuted with other suspension kits. Combination and/or substitution of other components may cause
premature wear and inhibit the Kelderman Air Suspension from operating as designed, which may cause severe imjury or death.
Kelderman does not warrani parts not manufactured by Kelderman.

It 15 the installer and sellers reasonability to review all these warranties, warnings and disclaimers with the consumer prior to
installation.

Kelderman reserves the right to supersede, discontinue, change designs, finishes, part numbers and/or applications of parts

deemed necessary without written notice. Kelderman is not responsible for misprints, or typogtaphical errors within the catalog
or price sheets.

23



